

AD

TECHNICAL REPORT ARCCB-TR-92045

THE EFFECTS OF SURFACE TREATMENT ON TORSIONAL FATIGUE FAILURE IN RECOIL SPRINGS







US ARMY ARMAMENT RESEARCH, DEVELOPMENT AND ENGINEERING CENTER CLOSE COMBAT ARMAMENTS CENTER BENÉT LABORATORIES WATERVLIET, N.Y. 12189-4050

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED



92 12 14 078

DISCLAIMER

The findings in this report are not to be construed as an official Department of the Army position unless so designated by other authorized documents.

The use of trade name(s) and/or manufacturer(s) does not constitute an official indorsement or approval.

DESTRUCTION NOTICE

For classified documents, follow the procedures in DoD 5200.22-M, Industrial Security Manual, Section II-19 or DoD 5200.1-R, Information Security Program Regulation, Chapter IX.

For unclassified, limited documents, destroy by any method that will prevent disclosure of contents or reconstruction of the document.

For unclassified, unlimited documents, destroy when the report is no longer needed. Do not return it to the originator.

REPORT DOG	Form Approved OMB No. 0704-0188					
Public reporting burden for this collection of inform gathering and maintaining the data needed, and con collection of information, including suggestions for Davis Highway, Suite 1204, Arlington, VA 22202-430	ation is estimated to average 1 nour per- ipleting and reviewing the collection of u- educing this burden, to Washington Hea 2, and to the Office of Management and	response, including the time for re- nformation. Send comments rega- dquarters Services, Directorate foi Budget, Paperwork Reduction Proj	wiewing instructions, searching existing data sources, rding this burden estimate or any other aspect of this r information Operations and Reports, 1215 Jefferson ject (0704-0188), Washington, DC 20503			
1. AGENCY USE ONLY (Leave blank)	2. REPORT DATE October 1992	3. REPORT TYPE AN Final	D DATES COVERED			
4. TITLE AND SUBTITLE THE EFFECTS OF SURFACE T FATIGUE FAILURE IN RECOIL	5. FUNDING NUMBERS AMCMS: 6126.24.H180.000					
6. AUTHOR(S) R.R. Fujczak, J.A. Kapp, and C.J.	Noian					
7. PERFORMING ORGANIZATION NAM U.S. Army ARDEC Benet Laboratories, SMCAR-CCE Watervliet, NY 12189-4050	8. PERFORMING ORGANIZATION REPORT NUMBER ARCCB-TR-92045					
9. SPONSORING/ MONITORING AGENC U.S. Army ARDEC Close Combat Armaments Center Picatinny Arsenal, NJ 07806-5000	10. SPONSORING, MONITORING AGENCY REPORT NUMBER					
11. SUPPLEMENTARY NOTES						
12a. DISTRIBUTION / AVAILABILITY STA	TEMENT		126. DISTRIBUTION CODE			
Approved for public release; distri	bution unlimited					
13. ABSTRACT (Maximum 200 words) Two different steels, AISI 4150H and maraging 250, were tested in torsional fatigue to failure. Both materials were prepared with three surface conditions: (1) as-machined (machining grooves left on the outside surface); (2) as-polished; and (3) polished and shot peened. All specimens converge at low cycle life (about 1,000 cycles), but at lower torsional stresses, the greatest improvement in fatigue life is shown by the shot peened specimens, followed by the as-polished specimens. This is true for both materials. The 4150H steel shows the greatest fatigue lives on the torsional S-N curves, but the maraging 250 displays the greatest degree of improvement throughout the range of surface conditions.						
14. SUBJECT TERMS Torsional Fatigue, Surface Conditi	ons, AISI 4340 Steel, Maragi	ng 250 Steel	15. NUMBER OF PAGES 25 16. PRICE CODE			
17. SECURITY CLASSIFICATION 18. OF REPORT	SECURITY CLASSIFICATION OF THIS PAGE	19. SECURITY CLASSIFI OF ABSTRACT	CATION 20. LIMITATION OF ABSTRACT			
4SN 7540-01-280-5500			Standard Form 298 Rev 2-89) Presciona ov ANSI Sta (29) 3			

TABLE OF CONTENTS

ACKNOWLEDGMENTS i	iii
INTRODUCTION	1
MATERIALS	1
TEST PLAN	1
SPECIMEN CONFIGURATION	1
STATIC TORSION TESTS AND RESULTS	2
TORSIONAL FATIGUE TESTS AND DATA	2
FATIGUE TEST RESULTS	2
4150H Steel	2
Maraging 250 Steel	3
COMPARISON BETWEEN 4150H AND MARAGING 250 STEELS	3
CONCLUSIONS	4
REFERENCES	5
Tables	
1. Mechanical Properties For 4150H and Marage 250	6
2. Torque Data for 4150H Specimen AA-51	7
3. 4150H and Marage 250 Torsional Fatigue Data	8
List of Illustrations	
1. Torsional test specimen: (a) schematic 1	12
(b) as-machined (unpolished) 1	13
(c) polished 1	14
(d) shot peened after final polish 1	15
2. Comparison of torsional stresses from unit twist angle and machine twist angle 1	16
3. Comparison between 4150H and maraging 250 in static torsion 1	17
4. Effects of surface finish on torsional fatigue life of 4150H steel	18

5.	Effects of surface finish on torsional fatigue life of maraging 250 steel	19
6.	Comparison between 4150H and maraging 250 as-machined torsional fatigue life	20
7.	Comparison between 4150H and maraging 250 polished torsional fatigue life	21
8.	Comparison between 4150H and maraging 250 shot peened torsional fatigue life	22

ACKNOWLEDGMENTS

The authors gratefully acknowledge the assistance of R.T. Abbott and J.J. Zalinka of the Materials Science Branch for instrumentation and for testing the specimens in the torsional fatigue program, and the editing assistance of Ellen Fogarty of the Technical Publications and Editing Office.

Acces	sion For	1
NTIS	GRAGI	R
DIIC	TAB	ā
Utran	್ಷ ಮಾಲ್ಕೆ	
Justi	ins (that	
By		
Distr	ihotion/	
Avat	Lability.	Codes
	Ase 12 and	/or
Dist	Special	
. 1		
0~1		
n		<u>्र</u> ्थन्तुः ।

INTRODUCTION

Large recoil springs are used in applications that require huge stored energy. These springs are usually made from very high strength materials in very large section sizes for spring applications; wire diameters are on the order of one inch (25 mm). Since the loading of springs produces a state of stress that is primarily torsion, and furthermore, since the springs must perform for many recoil cycles, the material property that governs the performance of these springs is the torsional fatigue property (refs 1-3) of the spring material. There is little or no available torsion fatigue data for the class of materials used in these springs, which suggests that the springs were designed considering static strength or using empirical approaches. Since there have been some historical fatigue failure problems with recoil springs, a program to measure the torsional fatigue properties of the class of materials used for the recoil springs should be supported. The results of such a program will lead to future product improvements and optimal designs for future springs.

MATERIALS

Presently, two classes of materials are used to manufacture recoil springs. The first is high strength, low alloy steels (8660, 8650, 4150, 5150), and the second is maraging steels. The alloy steels chosen for this program are 4150H steel and maraging 250 grade.

The average mechanical property values for the 4150H steel and the maraging 250 steel are given in Table 1. The maraging 250 steel tensile data indicates higher strength and toughness than the 4150 steel.

TEST PLAN

There are many factors that affect the fatigue performance of a material. Those that may contribute to the fatigue response of large recoil springs are mean stress from preloads, surface finish from forming processes, and residual stresses from shot peening. To address all of these parameters in detail requires a very involved testing program. A more limited approach is warranted here. The base line data is established for each of the materials mentioned above. The torsional fatigue properties are measured with polished samples under a stress varying from zero to several positive values (R = 0). The effect of surface finish is accounted for by testing nonpolished samples under similar stress conditions. Finally, the effects of residual stress are accounted for by testing polished samples that have been shot peened after final polishing.

SPECIMEN CONFIGURATION

Figure 1 shows the torsional test specimen designed for use in an Instron Model No. 1323 Triaxial Test Machine capable of static and fatigue testing in combinations of 100,000 lbs (445 kN) tensioncompression, 50,000 in.-lbs. (5650 N-m) torsion, and 50,000 psi (345 MNm⁻²) pressure. In our case, only the torsion capability was used. Figure 1a shows the general specimen designed to be gripped circumferentially on the outside diameter edges by the test machine. Figures 1b, 1c, and 1d show the surface conditions of the test specimens--1b: rough as-machined (unpolished); 1c: polished; 1d: shot peened.

The as-machined specimens are considered to be in a condition to minimize fatigue crack initiation because of the presence of the machining marks acting as fatigue crack starters. The polished specimens should deter the crack from initiating immediately and contribute to the overall fatigue life by introducing some initiation fatigue life before the crack propagates. The shot peening will enhance the fatigue crack initiation life even further by introducing compressive residual stresses on the outside surface of the specimens.

STATIC TORSION TESTS AND RESULTS

The elastic and plastic equations for torsional stress on the outside surface of the specimens are given in Reference 1. It has been demonstrated in Reference 4 that torsional stresses may be calculated throughout the elastic-plastic range with the plastic equation by using values from a torque-twist curve.

Static torsion tests were performed on both 4150H and marage 250 steels. Since the torsional stress is zero at the center of the test specimen's cross section and increases to a maximum on the outside surface, the specimens were tested until the twist moment reached a maximum and started to drop in value with increasing twist. This allowed calculation of torsional stress values up to the ultimate stress.

Figure 2 compares torsion stresses calculated from unit twist angle and machine twist angle. Both methods give very close correlation up to the limit of the unit twist, which was about five degrees/inch (two degrees/centimeter). Since the correlation was close up to about 85 percent of the ultimate torsion stress, stresses beyond this point were calculated by using values of machine twist (ref 4). The data for the unit and machine twist angles for 4150H specimen AA-51 are given in Table 2. The method for calculating torsion stresses using derivatives of twist moment with respect to twist angle was done by utilizing a spline approximation technique (ref 5).

Figure 3 compares 4150H steel and maraging 250 steel in static torsion. The maraging 250 remained elastic on the outside surface at a much higher torsional stress than the 4150H, which started becoming plastic at very low torsional stress. The values of ultimate torsion stress for both materials are as follows:

maraging 250: 153.7 Ksi (1059 MPa) 4150H: 139.6 Ksi (963 MPa)

From the comparisons of mechanical properties, the ultimate tensile strength values for maraging 250 were about 15 percent higher than those for 4150H, and the static ultimate torsional values were about 10 percent higher.

TORSIONAL FATIGUE TESTS AND DATA

Torsional fatigue tests were performed on both materials for each surface condition: as-machined, polished, and shot-peened. Each group was tested in torsional fatigue to failure at various levels of twist moment, from 33 to 100 percent of the maximum static value. Three specimens were run at each value except for low values of twist moment that failed at more than one million cycles or lasted beyond one million cycles without fatigue failure. Any specimens that did not fail beyond this point were considered runouts approaching the endurance limit for purposes of saving time in the testing program.

The torsional fatigue data for both materials in each condition are given in Table 3.

FATIGUE TEST RESULTS

4150H Steel

A comparison of the effects of surface finish on the torsional fatigue life of 4150H is shown in Figure 4. The plots have been normalized to indicate applied fatigue twist moment as a percentage of the ultimate static twist moment calculated from the static torsion tests.

It is apparent that the effects of surface finish are minimized at very high torsion stresses, as shown by the convergence of all three lines at close to 100 percent twist moment ratio. At lower torsion stresses, however, the effects of surface finish improvements appear by fanning the lines out. The lowest torsional fatigue life is displayed by the as-machined condition, as expected. The next increase in fatigue life is contributed by the polished specimens. The greatest increase appears from the shot peened specimens. Qualitatively, the increase in torsional fatigue life is related to the degree of compressive residual stresses contributed by the surface treatment. Shot peening contributes the most. This improvement appears to be related to the enhancement of the life required for fatigue crack initiation and is demonstrated by the changes in the slope of the lines.

At first, the failure mode for the 4150H specimens was very confusing to interpret, because it appeared that they were failing in the brittle mode in the 45-degree twist plane. However, it was discovered that the grain texture in the longitudinal direction was so elongated in some cases from the extrusion process, that the weakest direction of some specimens was the longitudinal direction. In an attempt to fail in the weakest direction, some of the specimens crossed over the 45-degree tensile twist plane and exhibited failure in all three directions as a compromise. The longitudinal failures appeared like a failed laminate bundle with poor longitudinal adhesion, causing shear to occur in the longitudinal direction before the transverse direction.

Maraging 250 Steel

Figure 5 demonstrates the effects of surface improvement on the torsional fatigue life of maraging 250 steel. The effects are similar to those shown by 4150H. The fatigue life improvement appears in the same order, from polished to shot peened. The lines also converge at high torsional stresses, similar to 4150H. The differences between both materials can be seen when compared at the same surface condition.

Most of the maraging 250 specimens failed in the ductile torsional fatigue mode in the transverse direction radially through the axis normal to the longitudinal direction. However, a handful of maraging 250 specimens exhibited fatigue crack initiation and on the 45-degree tensile plane, as opposed to the expected transverse shear plane shown by the specimens previously mentioned. These 45-degree cracks were caused by the presence of a brittle inclusion at or near the outside surface of the specimens. A more detailed discussion of this phenomenon has already been presented in Reference 6.

COMPARISON BETWEEN 4150H AND MARAGING 250 STEELS

Table 3 contains the complete listing of the torsional fatigue data for both 4150H and maraging 250 specimens tested under three surface conditions.

Figure 6 shows the comparison between 4150H and maraging 250 in the as-machined condition. It can be clearly seen that the 4150H offers greater torsional fatigue life at all stress levels. A comparison of slopes shows that 4150H is more sensitive to changes in twist moment.

Figure 7 shows the comparison in the polished condition. The 4150H still offers greater torsional fatigue life, but there is convergence at the higher stresses. Again, 4150H shows more sensitivity to changes in twist moment by comparison of the slopes.

Figure 8 shows the comparison in the shot peened condition. In this case, both materials offer similar life improvement because the convergence occurs in mid-range. The slope of the 4150H still shows greater sensitivity to changes in twist moment, so at lower stress levels, the 4150H will prevail over the maraging 250.

CONCLUSIONS

1. Surface improvement enhances torsional fatigue life in two ways: minimization of fatigue crack starters by polishing and introduction of surface compressive residual stresses to retard fatigue crack initiation.

2. The usefulness of surface improvement in torsional fatigue life enhancement diminishes as the applied stress increases, so surface improvement is more beneficial at lower operating stresses.

3. Surface improvement integrity must be maintained in order to benefit from the fatigue life enhancement. Otherwise, surface damage will sacrifice the gains caused by surface improvement.

4. The 4150H steel yields similar (shot peened) or higher fatigue lives (as-machined and polished) compared to maraging 250 at equivalent applied torsional stresses. However, the maraging 250 allows the greatest degree of improvement over the range of surface conditions.

REFERENCES

- 1. G.E. Dieter, "The Torsion Test," *Mechanical Metallurgy*, Chapter 10, Third Edition, McGraw-Hill, Inc., New York, 1986.
- 2. J. Marin, Mechanical Behavior of Engineering Materials, Chapter 2, Prentice-Hall, Inc., Englewood Cliffs, NJ, 1962.
- 3. "Torsion Testing," Metals Handbook, 9th Edition, American Society for Metals, Metals Park, OH, Vol. 8, 1985, pp. 137-184.
- 4. R. Fujczak, "Correlation Between Machine Twist Angle and Unit Twist Angle in Calculating Shear Stresses For Elastic and Plastic Strains in Torsion," ARCCB-TR-91013, Benet Laboratories, Watervliet, NY, April 1991.
- 5 A. Ralston and P. Rabinowitz, A First Course in Numerical Analysis, McGraw-Hill, Inc., New York, 1978.
- 6. R. Fujczak and A. Kapusta, "Brittle Torsional Fatigue Crack Initiation in an Otherwise Ductile Environment," ARCCB-TR-90008, Benet Laboratories, Watervliet, NY, March 1990.

	Property	1	2	3	4	Average Value	
4150 Steel Tensile	0.2% Yield Strength, Ksi	219	233	220	-	224.0	
Data	Ultimate Tensile Strength, Ksi	236	240	239	-	238.3	
	% Elongation	9	16	9	-	11.3	
	% Reduction-in Area	33	45	43	-	40.3	
	Charpy V:						
	Test Temperature, °F	-40	-40	-40	-	-40.0	
	Ft-Lbs	10	10	10	-	10.0	
	Slow Bend:						
	Test Temperature, °F	-40	-40	-40	-	-40.0	
	K _{ic} - Ksi√in.	56.4	54.5	49.8	-	53.6	
Heat Treatm All specimen	ent: 1500°F 1 hour oil que s: longitudinal direction fre	ench + 700° om 1 1/2-ine	F 4 hours a ch round ba	ir-cooled, F ar stock	lardness: R	C 49	
Marage 250 Steel	0.2% Yield Strength, Ksi	255	264	259	258	259.0	
Tensile Data	Ultimate Tensile Strength, Ksi	274	278	274	275	275.3	
	% Elongation	10	9	10	9	9.5	
	% Reduction-in-Area	55	53	54	54	54.0	
	Charpy V:						
	Test Temperature, °F	-40	-40	-40	-	-40.0	
	Ft-Lbs	16	15	15	-	15.3	
	Slow Bend:						
	Test Temperature, °F	-40	-40	-40	-	-40.0	
	K _{Ic} - Ksi√in.	89.7	82.0	93.4	-	-	
		91.0	82.3	95.8	-	89.0	
Heat Treatment: 1700°F 1 hour air-cooled + 1400°F 4 hours air-cooled + 900°F 3 hours air-cooled, Hardness: Rc 52-55							

Table 1. Mechanical Properties For 4150H and Marage 250

All specimens: longitudinal direction from 1 1/2-inch round bar stock

.

.

6

	MACH <	UNIT <	M(T)	(dy/dx)M	Tau-a	dy/dx	Tau-M
pt 0	0.00	0.00	0	4,626.86	0.00	16,868.75	0.00
pt 1	1.75	0.48	8,097	3,963.30	41,237.68	16,868.75	39,759.16
pt 2	3.00	0.85	12,218	2,894.50	57,381.58	9,898.10	57,725.50
pt 3	4.25	1.20	15,369	2,377.00	71,198.65	8,176.91	71,567.84
pt 4	5.55	1.59	18,278	1,869.50	83,192.97	6,607.30	83,027.60
pt 5	7.10	2.01	20,702	1,664.40	92,283.91	5,161.00	94,121.99
pt 6	8.45	2.53	23,126	1,616.70	101,669.05	4,139.40	105,728.68
pt 7	10.00	3.06	25,066	1,082.80	108,406.27	3,249.70	109,531.71
pt 8	11.85	3.73	27,005	945.80	115,405.34	2,580.20	117,421.63
pt 9	14.25	4.55	28,944	752.40	122,810.64	2,115.00	124,209.23
pt 10	16.25	N/A	30,399	655.40	N/A	N/A	129,675.95
pt 11	20.20	N/A	32,338	397.80	N/A	N/A	133,753.25
pt 12	25.00	N/A	34,035	291.40	N/A	N/A	139,279.67
pt 13	29.75	N/A	35,102	140.00	N/A	N/A	139,382.81
pt 14	34.70	N/A	35,732	68.00	N/A	N/A	139,490.52
pt 15	40.00	N/A	36,023	37.50	N/A	N/A	139,507.58
pt 16	60.00	N/A	36,556	0.00	N/A	N/A	139,633.63

Table 2. Torque Data for 4150H Specimen AA-51

MACH < UNIT < = machine twist angle in degrees

M(T) dy/dx (dy/dx)M = unit twist angle in degrees/inch

= twist moment in inch-pounds

= derivative of M(T) with respect to UNIT <

= derivative of M(T) with respect to MACH <

= torsion stress calculated from dy/dx, psi

Tau-a Tau-M

= torsion stress calculated from (dy/dx)M, psi

	M, in-#	% of M-4150	% of M-Marage	Cycles
AA-3	29,245	80	72.66	21,940
AA-4	29,245	80	72.66	24,820
AA-5	29,245	80	72.66	18,810
AA-6	25,589	70	63.58	79,590
AA-48	25,589	70	63.58	122,490
AA-46	25,589	70	63.58	100,470
AA-47	21,934	60	54.49	242,280
AA-50	21,934	60	54.49	718,500
AA-45	21,934	60	54.49	287,400
AA-9	32,890	90	81.71	3,900
AA-11	32,890	90	81.71	7,540
AA-12	32,890	90	81.71	6,860
AA-32	36,556	100	90.82	1,180
AA-41	36,556	100	90.82	1,590
AA-49	36,556	100	90.82	1,110
AM-1	21,934	60	54.49	44,640
AM-2	21,934	60	54.49	64,120
AM-3	21,934	60	54.49	48,040
AM-4	25,589	70	63.58	40,750
AM-5	25,589	70	63.58	34,000
AM-6	25,589	70	63.58	37,820
AM-7	18,280	50	45.42	106,300
AM-8	18,280	50	45.42	114,000
AM-9	18,280	50	45.42	119,600
AM-10	14,620	40	36.32	1,017,200
AM-13	29,245	80	72.66	8,900
AM-14	29,245	80	72.66	9,300
AM-15	29,245	80	72.66	14,080

Table 3. 4150H and Marage 250 Torsional Fatigue Data

	M, in-#	% of M-4150	% of M-Marage	Cycles
AM-16	32,890	90	81.71	790
AM-17	32,890	90	81.71	690
AM-18	32,890	90	81.71	1,620
SP-1	29,245	80	72.66	124,470
SP-2	29,245	80	72.66	258,000
SP-3	29,245	80	72.66	165,030
SP-4	32,890	90	81.71	14,150
SP-5	32,890	90	81.71	20,440
SP-6	32,890	90	81.71	18,480
SP-7	36,556	100	90.82	2,030
SP-8	36,556	100	90.82	1,600
SP-9	36,556	100	90.82	1,170
MSP-1	25,589	70	63.58	1,000,000
MSP-3	29,245	80	72.66	300,500
MSP-4	29,245	80	72.66	297,250
MSP-7	29,245	80	72.66	226,500
MSP-8	32,890	90	81.71	12,420
MSP-9	32,890	90	81.71	106,070
MSP-10	32,890	90	81.71	136,750
MSP-11	36,556	100	90.82	29,000
MSP-12	36,556	100	90.82	26,850
MSP-13	36,556	100	90.82	27,700
MSP-14	40,212	110	99.91	1,850
MSP-15	40,212	110	99.91	1,680
MSP-16	40,212	110	99.91	2,300
MM-1	29,245	80	72.66	2,250
MM-2	29,245	80	72.66	2,590
MM-4	29,245	80	72.66	2,610
MM-5	25,589	70	63.58	9,630

	M, in-#	% of M-4150	% of M-Marage	Cycles
MM-6	25,589	70	63.58	5,650
MM-7	25,589	70	63.58	4,000
MM-8	21,934	60	54.49	15,780
MM-9	21,934	60	54.49	20,430
MM-10	21,934	60	54.49	23,210
MM-11	18,280	50	45.42	66,780
MM-12	18,280	50	45.42	46,070
MM-13	18,280	50	45.42	66,030
MM-14	14,620	40	36.32	183,160
MM-15	14,620	40	36.32	255,540
MM-16	14,620	40	36.32	113,970
MM-17	12,185	33	30.27	254,900
MM-18	12,185	33	30.27	1,000,000
MM-19	12,185	33	30.27	452,050
MM-20	32,890	90	81.71	1,710
MM-21	32,890	90	81.71	1,330
MM-22	32,890	90	81.71	1,300
MP-1	29,245	80	72.66	70,200
MP-2	29,245	80	72.66	16,140
MP-3	29,245	80	72.66	34,840
MP-4	32,890	90	81.71	11,240
MP-5	32,890	90	81.71	9,450
MP-6	32,890	90 ·	81.71	12,350
MP-7	25,589	70	63.58	93,350
MP-8	25,589	70	63.58	60,620
MP-9	25,589	70	63.58	142,520
MP-10	36,556	100	90.82	3,600
MP-11	36,556	100	. 90.82	4,950
MP-12	36,556	100	90.82	4,840

	M, in-#	% of M-4150	% of M-Marage	Cycles
MP-13	21,934	60	54.49	429,340
MP-14	21,934	60	54.49	146,370
MP-15	21,934	60	54.49	108,820
MP-16	40,212	110	99.91	740
MP-17	40,212	110	99.91	900
MP-18	40,212	110	99.91	580

Specimen Identification Code:

M, in-#	= twist moment in inch-pounds
% of M-4150	= (applied twist moment)/(ultimate twist moment) • 100 for 4150H steel
% of M-marage	= (applied twist moment)/(ultimate twist moment) • 100 for maraging 250 steel
cycles	= cycles to failure
AA	= As-Polished 4150H
AM	= As-Machined 4150H
SP	= Shot Peened 4150H
MSP	= Shot Peened Marage 250
MM	= As-Machined Marage 250
MP	= As-Polished Marage 250



Figure 1. Torsional test specimen: (a) schematic.



Figure 1. Torsional test specimen: (b) as-machined (unpolished).



Figure 1. Torsional test specimen: (c) polished.



Figure 1. Torsional test specimen: (d) shot peened after final polish.

TORSION STRESS vs. MOMENT UNIT TWIST AND MACHINE TWIST



Figure 2. Comparison of torsional stresses from unit twist angle and machine twist angle.

16

4150H and MARAGING 250 STEELS TORSION STRESS VS. TWIST ANGLE STATIC TORSION PLOT



Figure 3. Comparison between 4150H and maraging 250 in static torsion.







4150 AS MACHINED, POLISHED & SHOT PEENED





Figure 5. Effects of surface finish on torsional fatigue life of maraging 250 steel.

MAR 250 AS: MACHINED, POLISHED, SHOT PEENED

TWIST MOMENT RATIO VS. CYCLES TORSION FATIGUE DATA



Figure 6. Comparison between 415011 and maraging 250 as-machined torsional fatigue life.

AS MACHINED 4150H and MAR AGE 250





Figure 7. Comparison between 4150H and maraging 250 polished torsional fatigue life.

POLISHED 4150H and MAR AGE 250





Figure 8. Comparison between 4150HI and maraging 250 shot peened torsional fatigue life.

SHOT PEENED 4150H and MAR AGE 250

TECHNICAL REPORT INTERNAL DISTRIBUTION LIST

•

	NO. OF COPIES
CHIEF, DEVELOPMENT ENGINEERING DIVISION	
ATTN: SMCAR-CCB-DA	1
-DC	1
-DI	1
	1
-US (SYSTEMS)	1
CHIEF, ENGINEERING SUPPORT DIVISION	
AITN: SMCAR-CCB-S	1
-50	1
-3E	1
CHIEF, RESEARCH DIVISION	
ATTN: SMCAR-CCB-R	2
-RA	1
-RE	1
-RM -DP	1
-RT	1
	-
TECHNICAL LIBRARY	5
ATTN: SMCAR-CCB-TL	
TECHNICAL PUBLICATIONS & EDITING SECTION	3
ATTN: SMCAR-CCB-TL	Ŭ
OPERATIONS DIRECTORATE	1
ATTN: SMCWV-ODP-P	
DIRECTOR, PROCUREMENT DIRECTORATE	1
ATTN: SMCWV-PP	•
DIRECTOR, PRODUCT ASSURANCE DIRECTORATE	1
ATTN: SMUWV-UA	

NOTE: PLEASE NOTIFY DIRECTOR, BENET LABORATORIES, ATTN: SMCAR-CCB-TL, OF ANY ADDRESS CHANGES.

.

TECHNICAL REPORT EXTERNAL DISTRIBUTION LIST

·	NO. OF COPIES		NO. OF COPIES
ASST SEC OF THE ARMY RESEARCH AND DEVELOPMENT ATTN: DEPT FOR SCI AND TECH THE PENTAGON WASHINGTON, D.C. 20310-0103	1	COMMANDER ROCK ISLAND ARSENAL ATTN: SMCRI-ENM ROCK ISLAND, IL 61299-5000	1
ADMINISTRATOR DEFENSE TECHNICAL INFO CENTER ATTN: DTIC-FDAC CAMERON STATION	12	DIRECTOR US ARMY INDUSTRIAL BASE ENGR ACT ATTN: AMXIB-P ROCK ISLAND, IL 61299-7260	- V 1
ALEXANDRIA, VA 22304-6145 COMMANDER US ARMY ARDEC ATTN: SMCAR-AEE	1	COMMANDER US ARMY TANK-AUTMV R&D COMMAND ATTN: AMSTA-DDL (TECH LIB) WARREN, MI 48397-5000	1
SMCAR-AES, BLDG. 321 SMCAR-AET-O, BLDG. 351N SMCAR-CC SMCAR-CCP-A SMCAR-CCP-A	1 1 1 1	COMMANDER US MILITARY ACADEMY ATTN: DEPARTMENT OF MECHANICS WEST POINT, NY 10996-1792	1
SMCAR-FSA SMCAR-FSM-E SMCAR-FSS-D, BLDG. 94 SMCAR-IMI-I (STINFO) BLDG. 5 PICATINNY ARSENAL, NJ 07806-5000	1 1 59 2	US ARMY MISSILE COMMAND REDSTONE SCIENTIFIC INFO CTR ATTN: DOCUMENTS SECT, BLDG. 4484 REDSTONE ARSENAL, AL 35898-5241	2
DIRECTOR US ARMY BALLISTIC RESEARCH LABORAT ATTN: SLCBR-DD-T, BLDG. 305 ABERDEEN PROVING GROUND, MD 21005-	ORY 1 -5066	COMMANDER US ARMY FGN SCIENCE AND TECH CTR ATTN: DRXST-SD 220 7TH STREET, N.E. CHARLOTTESVILLE, VA 22901	1
US ARMY MATERIEL SYSTEMS ANALYSIS ATTN: AMXSY-MP ABERDEEN PROVING GROUND, MD 21005- COMMANDER HQ, AMCCOM	ACTV 1 -5071	COMMANDER US ARMY LABCOM MATERIALS TECHNOLOGY LAB ATTN: SLCMT-IML (TECH LIB) WATERTOWN, MA 02172-0001	2
ATTN: AMSMC-IMP-L ROCK ISLAND, IL 61299-6000	1		

NOTE: PLEASE NOTIFY COMMANDER, ARMAMENT RESEARCH, DEVELOPMENT, AND ENGINEERING CENTER, US ARMY AMCCOM. ATTN: BENET LABORATORIES, SMCAR-CCB-TL, WATERVLIET, NY 12189-4050, OF ANY ADDRESS CHANGES.

.

TECHNICAL REPORT EXTERNAL DISTRIBUTION LIST (CONT'D)

NO. OF COPIES		NO. OF COPIES
COMMANDER US ARMY LABCOM, ISA ATTN: SLCIS-IM-TL 1 2800 POWDER MILL ROAD ADELPHI, MD 20783-1145	COMMANDER AIR FORCE ARMAMENT LABORATORY ATTN: AFATL/MN EGLIN AFB, FL 32542-5434	1
COMMANDER US ARMY RESEARCH OFFICE ATTN: CHIEF, IPO 1 P.O. BOX 12211	COMMANDER AIR FORCE ARMAMENT LABORATORY ATTN: AFATL/MNF EGLIN AFB, FL 32542-5434	1
RESEARCH TRIANGLE PARK, NC 27709-2211 DIRECTOR	MIAC/CINDAS PURDUE UNIVERSITY 2595 YEAGER ROAD	
US NAVAL RESEARCH LAB ATTN: MATERIALS SCI & TECH DIVISION 1 CODE 26-27 (DOC LIB) 1 WASHINGTON, D.C. 20375	WEST LAFAYEITE, IN 47905	1
DIRECTOR US ARMY BALLISTIC RESEARCH LABORATORY ATTN: SLCBR-IB-M (DR. BRUCE BURNS) 1 ABERDEEN PROVING GROUND, MD 21005-5066		

NOTE: PLEASE NOTIFY COMMANDER, ARMAMENT RESEARCH, DEVELOPMENT, AND ENGINEERING CENTER, US ARMY AMCCOM, ATTN: BENET LABORATORIES, SMCAR-CCB-TL, WATERVLIET, NY 12189-4050, OF ANY ADDRESS CHANGES.